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4w No.: WTX19X08057239B-1

TEST
H1 3L e 5 2R AR B 1) g HE Lt UH2655
FE i 4 Chinese 3.7V, 5500mAh, 20.35Wh
Sample name 15 High Drain Li-ion Rechargeable Battery UH2655
English 3.7V, 5500mAh, 20.35Wh
Sy
ﬁénn«ﬁﬁ 01~40
Sample No.
ZHLAL RIS 0 e YRR B A A
Consignor KEEPPOWER TECHNOLOGY CO., LIMITED.
A AT RIS e TR A PR 2 7]
Manufacturer KEEPPOWER TECHNOLOGY CO., LIMITED.
e WA COSTfaka tetia i i) gl 5 SEae FARAET )
T ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3
R E b

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

FE A BRI, RS ©26.3*67.0mm
Appearance Black cylindrical battery, size ©26.3*67.0mm
it HH MR TZH S
R B 2019-08-28 Wiz F 20190829 ~ 2019-09-12
Accepted date Test date

M H
Test items

AL RS . PRBh. b, MRS EY b sRESCR
Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
Forced discharge.

MLs e

M, ZFEEMAFEERE E (O Ta R Te s i i gt e A AR kT
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 frifE R,
The sample has passed the test items of UNITED NATIONS "Recommendations

on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3

Conclusion
%95 H ¥ (Issue date):  2019-09-19
HIE p
Comments
i _?p ﬁ 1% %;re-, Eliatl: ( Z ,
Compiler: Checker: '3') Approver: )

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.
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TEST %5 No.: WTX19X08057239B-1
- T B SR bR A 4 2 B - \ .
g | MR 4 bt R b AR AR S WKL R RIS &t
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
G HE CRT kit seimm
1 15 FE R FRUEFTY UN Manual of Tests and Criteria | W% 1 B /
Altitude simulation | ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 1 Passed
X5 T.1 Test T.1
G E T ak it seimm
5 RIS FRUETIEY UN Manual of Tests and Criteria | W.F % 2 ok /
Thermal test ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 2 Passed
iRIG T.2 Test T.2
G E T ak s scimm
3 PR3 FRAET) UN Manual of Tests and Criteria | W.I{f# 3 &% /
Vibration ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 3 Passed
R4 T.3 Test T.3
A E T a itz @il LA
4 ity FRUETMEY UN Manual of Tests and Criteria | JWLIf# 4 Hi% /
Shock ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 4 Passed
R T.4 Test T.4
S B A E T a itz @il LA
5 Ex‘tjer:al FRUETHE) UN Manual of Tests and Criteria | WL.If# 5 Hi% /
short-circuit ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 5 Passed
R T.5 Test T.5
BEE CGRTaR s @i e
6 EYppad FRAET) UN Manual of Tests and Criteria | WLI{% 6 &% /
Impact ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 6 Passed
K% T.6 Test T.6
BEE T aR s imp g LA
7 gl da:N FRUETHEY UN Manual of Tests and Criteria | WL.F% 7 A /
Forced discharge ST/SG/AC.10/11/Rev.6/Amendment.1, 38.3 | See Appendix 7 Passed
R4 T.8 Test T.8
MR R3S 2% ; . . ey
- “‘waﬁf*# ) WERSEZ: 20°C -25C; MELREE:  45% - 75%
est environmen Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
W75 H )
Test items
A3 AR P HiE
Subcontracted N N » / Post
test condition SIS ame code
Subcontracted
Laboratory - BT
/
Address Tel

VRIS e R AR A PR 24 7
Shenzhen SEM Test Technology Co., Ltd.

37, 111
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TEST %5 No.: WTX19X08057239B-1
M o* 1
Appendix 1
Fs 1 TR H 4 FR 1 FE AR
No. Name of Test Items Altitude simulation
AT Before M5 After Eyn " HIUNEN
BERGS | RIS PUEBUR | RIRIGIE |
Sample No. Sample status CER YIRS THEg GERILN) s AR RN a?OsA))oss esl (%2) Test
my (9) Vi (V) m2 (9) V2 (V) result
HIRTER, 57l
01 ST etk | 95751 | 4204 | 95.750 | 4.192 0.001 99.71 0
HIRTER, SEA T
02 jmtoetit | 96237 | 4204 | 96.237 | 4.195 0.000 99.79 0
HIRTER, 57l
03 JURT etk | 96.386 | 4206 | 96.381 | 4.196 0.005 99.76 0
EIRTER, TR
04 jmtoetRt | 95910 | 4204 | 95902 | 4.192 0.008 99.71 0
B AEIR, SE AT TR
05 ST eERt | 96231 | 4204 | 96.224 | 4.190 0.007 99.67 0
3 25 ME, AT
06  |RBTMACERY 96035 | 4204 | 96.029 | 4.192 0.006 99.71 0
55 25 MEIR, 54 FeHL
o7 [RBIWAEERY 96180 | 4196 | 96.174 | 4.185 0.006 99.74 0
3 25 MEW, AR
og [T EERL 96.440 | 4194 | 96433 | 4182 0.007 99.71 0
55 25 MEIR, 54 FeHL
o9 [R5 TMAIEERY 96935 | 4203 | 96.927 | 4.187 0.008 99.62 0
10 [ MEAEERD g5 5og 4.205 95.521 4.195 0.008 99.76 o)

25th CYC, Fully Charged

=

A L-MER; VAR, DA R, FAlgk; O-JoilitER. AR oM. R, TGk
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Hav, 11t
Shenzhen SEM Test Technology Co., Ltd. Page of




&

TEST %5 No.: WTX19X08057239B-1
M * 2
Appendix 2
=2 I N I
75 5 T H 42 Fx IR RIS
No. Name of Test Items Thermal test
AT Before M5 After Eyn " HIUNEN
BERGS | RIS PUEBUR | RIRIGIE |
Sample No. Sample status R 5T T L ERADiS=A Tt R a?OsA))oss esl (%2) Test
my (9) Vi (V) m2 (9) V2 (V) result
HIRTER, 57l
01 JURTeERt | 95750 | 4192 | 95739 | 4.127 0.011 98.45 0
HIRTER, SEA T
02 JT iRl | 96237 | 4195 | 96.224 | 4.149 0.014 98.90 0
HIRTER, 57l
03 JRT etk | 96381 | 4196 | 96.373 | 4.145 0.008 98.78 0
EIRTER, TR
04 jmtoetRt | 95902 | 4192 | 95.893 | 4.125 0.009 98.40 0
B AEIR, SE AT TR
05 JUTeERt | 96224 | 4190 | 96219 | 4.114 0.005 98.19 0
3 25 MG, FEA T HL
o6 [>T AL 96.029 | 4192 | 96.012 | 4.128 0.018 98.47 0
55 25 MEIR, 54 FeHL
o7 [RBIWAEERY 96174 | 4185 | 96.163 | 4.128 0.011 98.64 0
3 25 MEW, AR
og [T AL 96433 | 4182 | 96411 | 4119 0.023 98.49 0
55 25 MEIR, 54 FeHL
09  |[RBTMALERY 96927 | 4187 | 96.893 | 4.124 0.035 98.50 0
10 [ MEAEERD gp 57 4.195 95.515 4.149 0.006 98.90 o)

25th CYC, Fully Charged

=

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] H50, 11T
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST %5 No.: WTX19X08057239B-1
M % 3
Appendix 3
Fs 3 TR H 4 FR 32|
No. Name of Test Items Vibration
AT Before M5 After Eyn " HIUNEN
BERGS | RIS PUEBUR | RIRIGIE |
Sample No. Sample status R 5T T L ERADiS=A Tt R a?OsA))oss esl (%2) Test
my (9) Vi (V) m2 (9) V2 (V) result
HIRTER, 57l
01 JURT etk | 95739 | 4127 | 95.738 | 4.126 0.001 99.98 0
HIRTER, SEA T
02 JmT iRl | 96224 | 4149 | 96.223 | 4.147 0.001 99.95 0
HIRTER, 57l
03 JURT etk | 96.373 | 4145 | 96.372 | 4.143 0.001 99.95 0
EIRTER, TR
04 jmtoetit | 95893 | 4125 | 95.892 | 4.122 0.001 99.93 0
B AEIR, SE AT TR
05 JUTeERt | 96219 | 4114 | 96.218 | 4.111 0.001 99.93 0
3 25 MG, FEA T HL
o6  [pA T RN 96.012 | 4128 | 96.011 | 4125 0.001 99.93 0
55 25 MEIR, 54 FeHL
o7 [RBIWAEERY 96163 | 4128 | 96.162 | 4.125 0.001 99.93 0
3 25 MEW, AR
og [T AL 96411 | 4119 | 96410 | 4116 0.001 99.93 0
55 25 MEIR, 54 FeHL
09 BB TMAEERY 96.893 | 4124 | 96.892 | 4.120 0.001 99.90 0
10 [ MEAEERD g5 515 4.149 95.514 4.144 0.001 99.88 o)

25th CYC, Fully Charged

=

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] Heu, 111t
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST %5 No.: WTX19X08057239B-1
M £ 4
Appendix 4
Frs 4 AT A 42 5% i
No. Name of Test Items Shock
AT Before M5 After Eyn " HIUNEN
BERGS | RIS PUEBUR | RIRIIE |
Sample No. Sample status CER YIRS THEg GERILN) s AR RN a?OsA))oss esl (%2) Test
ma (9) Vi(V) m2 (g) Va (V) result
01 JNT G | 95738 | 4126 | 95737 | 4.126 0.001 | 100.00 0
02 ST CETe | 96.223 | 4147 | 96222 | 4146 0.001 99.98 0
03 JTCERE | 96372 | 4143 | 96.371 | 4.142 0.001 99.98 0
04 JKETeETe | 95892 | 4122 | 95.801 | 4122 0.001 | 100.00 0
05 JUTeERt | 96218 | 4111 | 96.218 | 4.110 0.000 99.98 0
06  [LBIEAEERY 96011 | 4125 | 96.010 | 4.124 0.001 99.98 0
o7 [EBIWAEEANL 96162 | 4125 | 96161 | 4124 | 0001 | 9998 | O
08  [LBIEAEERY 96410 | 4116 | 96.409 | 4.115 0.001 99.98 0
09  [EBIWAEEANL 96892 | 4120 | 96892 | 4119 | 0000 | 9998 | O
10 [R5 EREERL 95514 | 4144 | 95513 | 4.143 0.001 99.98 0

25th CYC, Fully Charged

=

d L-MER; V-HER; DA R, FLlRAk; O-iltER. HFR. oA, . T
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYIME R R B A PR 7] BT 11t
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST %5 No.: WTX19X08057239B-1
i £ 5
Appendix 5
T5 5 MR H 45 gh e B
No. Name of Test Items External short circuit
. R B 2 L o )
P A s FEARIRE Max. ?E?(ternal Te';pﬂ;lra)?ure RS R K
Sample No. Sample status (C) Test result Remark
HIRPE, e
01 1st CYC, FuIITyDCharged 86.3 (@) /
HIEIR, e A TR
02 1st (}:\YC, Fully Charged 74.1 O /
HIRPEI, e
03 1st CYC, FuIITyDCharged 69.2 (@) /
B G, 56 A TR L
04 1st évc, Fuljl-y‘:Charged 91.4 o /
HIRER, e
05 1st CYC, FuﬁyDCharged 96.7 (@) /
2 25 MG, e AT
06 25th CYC, Fullyjéharged 73.5 O /
3 25 ME, AT
07 25th CYC, FuIIyTCE:harged 84.1 (@) /
2 25 MG, e AT
08 25th CYC, Fullyjéharged 96.5 O /
3 25 MEW, AR
09 25th CYC, FuIIyTCE:harged 103.8 (@) /
3 25 MG, e AT
10 25th CYC, Fullyjéharged 73.2 O /
NS

E DR R FLOK; O-EfRA. R, oK.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYIME R R B A PR 7] Heul, 117t
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST %5 No.: WTX19X08057239B-1
e & 6
Appendix 6
Fr5 6 AT H 44 PR HYrhd
No. Name of Test Items Impact
v \ . i i 17 _— o
BB E FERIRAS o i R T s
Sample No. Sample status (C) Test result Remark
T ARG, 50% 78 FL
11 1st (\:YC, 50% Ch:lrged 22.5 0 /
HIRIEIR, 50%78 H
12 1st CYC, 50% Chgrged 26.2 o /
T AR, 50% 78 FL
13 1st (\:YC, 50% Ch:lrged 25.8 0 /
B IAEH, 50% 7%
14 1st (\:YHC 50% Chl':\rged 23.1 O /
HIAE, 50% 70
15 1st (\JYC, 50% Ch(;rged 23.9 0 /
5 25 YA, 50% 7% HL
16 25th C\\(C'? 50% Cha:ged 24 1 O
% 25 A, 50% 78
17 25th C\\(C, 50% Cha:)ged 253 O
5 25 YA, 50% 7 HL
18 25th C\\(C'? 50% Cha:ged 26 1 O
% 25 A, 50% 7
19 25th C\\(C, 50% Cha:)ged 254 O
5 25 YA, 50% 7% L
20 25th C\\(C'? 50% Cha:ged 233 O
LR H

VE: D-fiifh;  F-tgk; O-FLfiffk. Ttk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] Houl, 11t
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST %5 No.: WTX19X08057239B-1

M £ 7

Appendix 7
K5 . WA T F 455 A
No. Name of Test Items Forced discharge

FE i 5 FERIRES HIRARAEN #/E
Sample No. Sample status Test result Remark

21 oo Py e o /
22 o Py Baged o /
23 oo Py B o /
24 o Py Bged o /
25 oy s 0 /
26 o Py Baged o /
27 O oy s 0 /
28 o Py Baged o /
29 Ol oy s 0 /
30 o Py Bged o /
31 et o 0 /
32 e ey ot o /
33 et o 0 /
34 e ey ot o /
35 et o 0 /
36 e ey ot o /
37 et o 0 /
38 e eyt o /
39 e eyt 0 /
40 e ey ot o /

VE: D-fiifh;  F-tgk; O-FLfiffk. Ttk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYIME R R B A PR 7] #1008, 411 T
Shenzhen SEM Test Technology Co., Ltd. Page of
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TEST

o R A
Sample photo
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